1 EFFYDESK

Instruction Manual

Parts List

No. Control Box Qty

@

|\

No. Power Cable

i

No. Lifting Column

&

[

No. Foot

Technical Data

Segment Column 3 Input Voltage 100-240V
Maximum Load 3001bs |Speed 35mm/s
Recommend Load <240 Ibs Certification UL
Height Range 600-1250mm

Accessory List Tool Required

Ax28 | Bx8 Cx19 Dx10

i S| A

M6X12 M6X8 M5X18 M6X16 Zip Ties

Ex19 | Fx2 Gx12 Hx6 3mm Allen Key|4mm Allen Key
(included) (included)
e | 7
Rubber Pads| M4X12 M4X10 */‘ A
Ix2 Jx2 Kx1 Lx2 - =
g & Tﬂ Tape Measure| Screwdriver

Plates |Power Bar Holder| Hangers

No.| ExtensionCord |Qty

/ ?

Side Bracket Qty

3

Crossbar Qty
% )

Cable Tray Qty

==

Thank you for your order!

If you have any issues with your product, please feel free to contact us via
team@effydesk.ca orinfo@effydesk.ca We will help you resolve the issue as soon as possible.

For more information, please visit

https://effydesk.ca/pages/how-to-assemble-your-height-adjustable-standing-desk




/

STEP 1 [ Separate the Crossbar D and you will find the Crossbar Rail inside.

AN

— —
lL—
<= )
Crossbar End Crossbar Rail Crossbar End
STEP 2 Insert one of the Crossbar Ends into the one of the Lifting Columns ® and secure with screws.
Repeat the same step for the other Lifting Column.
A :
x12
m% ? ! ~—
Allen Key N E \L/
(__4mm ) K' | <[
N |
e
STEP 3 Attach the Side Bracket ® to one of the Lifting Columns.

Repeat the same step for the other Lifting Column.

Step 2 Assembly

Side Bracket

Allen Key
4mm

J




//'

STEP 4

M4X8

 ~ )

[

Allen Key
4mm

Attach the Crossbar as shown. }

N
s

STEPS

Slide the Crossbar two Rails back into the Crossbar Ends.
Please make sure to fit the slots as shown below.

J\

N
/
STEP 6

Allen Key
4mm

J\




O O L T B 1 o

e - -

T

dScrews{).— — —

tabletops and attach |

Woo

Place Mendin‘g Plates (J) over the seam

between th

themusing

‘s‘e the screws to tighten the Hangers onto

he Crossbar. — — — — — —

ﬂu

- I
lT“ e
- - -
|
|
|
|
|
I -
|
|
|
|
|
|
|
| =)
o
A=
[ o o°
® = f o
Felho] a
0w C 7 -
43 :
5% || 3
() o
= (0]
£c I
=
55 | | &
S5 = 7 mn\
O% o
= o
o | |3
O © °
o | S
> 3
oy ()
o % o
cXx | 7 =
oOc O ©
TO® | 3
0w == c
<o LT R
<o 7 L e
mﬁaHHHHHHHHHHH>“ —_ = =
—_
%ea 7
o Q
°58| 1| o
£ .
HFIT ®© i w
e -
s 7 0N
z




1

T ngp]J“ “:irmly secure the Crossbar with Screws (A) and connect all the cables to the Control Box ®@. }7 o
e \ T
A ey
| gm P10
| I v |
*‘kr%*iiiifiiiiiiiiii*****Fow?rPEt—jT******‘T
0 o
\ I (@ @) | |
)0 | |
e o Lifting Column Ports -
N N U] ] e e S| | IR Feri A
| 5 v |
e e e S et © | S Wﬂf
\ Il | |
| ] I | |
— |+ = — — —|IH = = — T — = = === = = =&+
2 q—
| ] 9 | |
R I - - = - = — +
\ Il \ ||
| Note:Use‘ﬁiPTies (D) to secure cables under the table. SIiderfoquntroI Box o
\L I | Y
L I e - = = = = =
/\ I | \\\
STEP 11 I {Attach the Cable Tray ® to the Hangers with screws.} | |
Il \ ||
Il \ |
. I s L - - L
|
|

Allen Key
3mm




a) Carefully peel the backing on one side of the double-sided adhesive and ‘stick itto the back side of
either slider. \

b) Peel the backing on the other side of the same adhesive and stick it to thﬁ back (non-outlet) side of
the power bar. Set the power bar aside. |

d) Peel the backing on the other side of the same adhesive and stick the slider to any location on the |
underside of the tabletop.




T SiTEPiI 4T ] [ @Iide the Power Bar into the Power Bar Holder as shown beIow.J - T

IH :

STEP 15 ! Plug the cable from the Keypad into the Control Box and flip the table onto its feet. }
\ \
1NN |

\

\

\

—

\

\

\

1Ny \ \
e | —
1Ny \ \
\

F\P/%PF#

Power Port J—T

Lifting Column Portsj—‘

\

\

\

\

f \
% ‘\11 M2 M3 HS |
\

\

\

\

\

Note: The Control Box is equipped with a gyro sensor so the table and the Control Box \
|

must bejlevel in order to work properly or else it will not move up and down.

|
|
%F%?
tH | |
|
|
\



B B et | R
~I'T Prepareffor First-timeUse
R e
| 11 Memory Programmable Presets Desk Height Up and Down |
|| I : % o \
L S | L |
; — — 1 |
|| 1] | | L |
M (1) =) 5] (28] N
e - - ____________°‘_____ 1L
N [T |
— —Bgf%eﬂl&ﬂ]mw the table,makesurethat — — — — — — — — — — — — — — — — — —
T « The Lifting'Columns are level and set at their lowest position.
|| * All the s¢crews are tightened to avoid the desk becoming wobbly. \
— |+ Calibrate the desk by foellowing the stepsbefow: — — — — — — — —
+ Please press the Down button and hold for 10-15 seconds until the table stuttersjand beeps.
|| \ . |
* Release the button. Your desk is ready to use!
— 4 = = = 2lld = = = = = = = = = = = = = = = = = = —

-1+ OperatienGuide - - - - - - - - - - - — — — —

|| IRE
N Program Prﬁﬂets

« Adjust tuitable to the desired height, then press M.
N “S-* will flash on the display.
— |-+ — *Pressahimber to set the desired height as apreset—

. Advanced S‘gHaty Feature: Lock and unlock the table

N * Press th‘é‘L‘Jp and Down buttons at same time for 5
| seconds, until “LOC” appears on the display.
* All buttons will be inactivated and no change can be
|| Pressthe

p and Down buttons together again to
¥ unTothHe‘ ‘KeT/peﬁ and all of the table’s features.

| | Set Maximum Height Limit
| - Press Mland the Up button together for 5 seconds until
|| you heafapeep. This sets the maximum height limit.

| | set MinimumHeight Limit
|| + Lower the|desk to the desired minimum height.

« Press M and the Down button together for 5 seconds until
| until yod‘Héara beep. This sets the minimum height limit.

Changing from centimetres to inches
|| + Press Mlfor 10 seconds, the Keypad will display “1-1”.
N * Press thHe ‘Qown button and it will change to “1-0.

* Press M for 10 seconds to lock the setting.
|| 1NN

—Raisethedesk tothe desired maximum height. — — — — — — — — — — — — — — — — — —



|| * Unplug thg power cord from the Control Box.

- \T — < Unplug Tcﬁblﬂhéfccﬁne*ctsﬁhﬁevpa‘d tothe Control Box.

+ Wait 30 minutes and plug all the cables back in again.

* Press t%‘ﬁ)own button and hold for 10-15 seconds until the table stutters and be%ps.

M) (1) (=) (3) () [ RsT ]

—

10-15 seconds

— — — Pressbyhoding — — — — — — — — — — — — — — — — T —

| If “HOT” aw)t?ars on the display
g -iPIeiasil‘J‘rJﬁlug aTj rSpILE; aﬂd IEt iE:ogl oﬁfoia ciougleg minuEesEefgreBroieeﬁing.
|| I
:\j::::\\ﬁ:::@@:@:@c@::::::
— === = A== ==\ - = = = =
| I
-+ - - - - - - - - - = = = —
|| I
|| I
| I
S | B o
| I
|| I
|| I
|| I
|



|
-
N

If}/ou have any questions, please contact us at

— It = = = “Itteam@effydesk.ca or info@effydesk.ca —
|| [ 1] \
| I www.effydesk.ca |
|| 1] \

U | -
|| ]




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10

